
DIAGNOSING SOURCES OF TOXICITY IN PULP AND PAPER MILL
EFFLUENT:

A CASE STUDY OF THE PINE FALLS PAPER MILL W.A.STEW.A.TER
TREATMENT FACILITY

by

Cheryl Daher

A Thesis submitted to the Faculty of Graduate Studies of The University of Manitoba
in partial fulfillment of the requirements of the degree of

MASTER OF ENVIRONMENT

Department of Environment and Geography
University of Manitoba

Winnipeg

Copyright O 2008 by Cheryl Daher



THB UNIVERSITY OF MANITOBA

FACULTY OF GRADUATB STUDIBS

COPYRIGHT PERMISSION

DIAGNOSTNG SOURCES OF TOXTCTTY TN PULP AND PAPER MTLL
EFFLUBNT:

A CASE STUDY OF THE PINE FALLS PAPER MTLL WASTEWATER
TREATMENT FACILITY

Cheryl Daher

A Thesis/Practicum submitted to the Faculty of Graduate Studies of
[...]
or mortality attbree,24, and 48 hours. All of these results are reported, however, a test

failure only involves l00Vo effluent concentration for a 48 hour period. The rainbow

trout toxicity test is conducted using undiluted effluent samples, and effluent samples

diluted to 6.37o, L2.5Vo,25Vo, and 50Vo in standard dilution water. Ten randomly selected

trout are placed in each 20 htre sample chamber, and temperature, pH and dissolved

oxygen are monitored. Observations are made for any signs of stress or mortaiity at 24,

48, J2, and 96 hours. All of these results are reported, however, a test failure only

involves I00Vo effluent concentration for a 96 hour period. The wastewater treatment

plant operators are notified of the test results immediately uon completion of the test.

3.2

3.2.1

WWTP and Mill Operation - Independent Variøbles

Indirect Sources of Mill Efïluent Toxicity

There are potentially many indirecl sources of toxicity resulting from operation of

L7



the rnill, as all process chemicals and materials can potentially enter the mill sewers and

waste stream to the W"WTP. The primary contributing factors are outlined below.

3.2.1.1 Septic Material

Unaerated basins or storage tanks with long detention times or without agitators

will produce anaerobic conditions. Septicity occurs when organic material decomposes

in the anaerobic conditions, producing organic acids (i.e. acetic acid) (Kerri, 2004).

Septic materials may enter the waste stream to the WWTP during draining of storage

tanks or spills. The production of organic acids may lower the pH of the effluent outside

of the optimal range for the bacteria (6.5 to 8.5). In addition, the presence of organic

acids promotes growth of filamentous bacteria (Thiothrix spp., Nocardia spp.). The

presence of these bacteria typically corresponds with a decrease in floc-forming bacteria.

The floc-forming bacteria will consume organic acids; however, not at the same rate as

the filamentous bacteria. (Although some filaments are required for the floc forming

bacteria to adhere to, an excess will result in poor sludge settling and higher TSS in the

final effluent.) A change in operations (i.e agitators in storage tanks, decreased storage

tank detention time) or chemical additions of sodium hypochlorite to storage tanks or

sewers may be required to return the system to healthy operation. In addition, sodium

hypochlorite can be added at the primary clarifier inlet or to the aeration basin to

selectively reduce filamentous bacteria. Septicity is measured on a daily basis with an

oxygen reduction potential (ORP) meter. ORP readings are collected in the aeration

tank, the selector and the primary clarifier. The presence of volatile organic acids

(VOAs) are an indicator of septic or anaerobic conditions. Samples for VOAs are

18



collected twice daily and are composited into weekly samples, for analyses through

distillation and titration Samples are collected from the primary influent, the primary

effluent and from the waste activated sludge.

3.2.1.2 Process and Other Chemicals

Although there are controls in place to prevent spills, equipment failures or

human error can result in mill chemicals (i.e. biocides, dyes, polymeric formulations,

detergents) entering the mill sewers. Depending on the amount and type of substance

released, toxicity can result. A regular inspection of equipment and adequate

environmental training are required to reduce the risk of spills. Spills are recorded in a

spill prevention database. Follow-up actions and prevention plans are documented in the

database.

3.2.2 Direct Sources of Mill Effluent Toxicity

Directly, chemical additions and operating practices of the wastewater treatment

system affect growth pressures associated with a healthy biomass. Failure to control

growth pressures can easily result in an unhealthy biomass that is unable to effectively

treat mill effluent, particularly if there are issues with chemicals releases or septic

material from the mill. It is imperative for a treatment plant operator to have full control

of growth pressures. As previously discussed, the primary growth pressures are: food to

microorganism ratio, temperaturo, pH, dissolved oxygen, nitrogen, phosphorous, and

hydraulic flow rates. The Pine Falls WWTP technicians and operators are responsible for

T9



monitoring growth pressures.

3.2.2.1 Food to Mícroorganism Ratío (F/M Ratío)

The ratio between the amount of f'ood (BOD) in a system and the amount of

biomass (bacteria) is important in the growth of the bacteria, and sludge and effluent

quality. In the absence of other limiting factors, when the food to microorganism ratio is

high, reproduction occurs at a logarithmic rate until the food is depleted (Klopping,

1995). During the logarithmic growth, the floc-forming bacteria can become dispersed

and flow from the secondary clarifier with the final effluent. As the food source is

depleted, reproduction ceases and eventually the bacteria will die. As BOD loading to

the Wù/TP can vary greatly, the F/M ratio is controlled by adjusting the amount of

secondary sludge wasting (WAS). The mixed liquor suspended solids (MLSS) value is

an indicator of the mass of microbiology in system. This is calculated using the total

suspended solids (TSS) value collected from the aeration tank 4 times a day. High MLSS

values correspond with high TSS values. In the event of a high MLSS value, it is

necessary to increase the amount of sludge wasted. Chemical oxygen demand (COD) at

the outlet of the primary is an indicator of the amount of BOD loading to the system. A

high COD typically indicates a higher load of BOD coming into the system, which may

require an increase in nutrients and dissolved oxygen into the system. If the COD values

are high for greater than 24 hours, a decrease in sludge wasting may be required. The

food to mass ratio is calculated by dividing the mixed liquor volatile suspended solid

(MLVSS) value by the biological oxygen demand (BOD) as follows:

F/M= BOD (kg/day)

20



MLVSS (kg)

The MLVSS is calculated using the volatile suspended solids (VSS) value collected from

the aeration tank. The residue from the total suspended solids test is ignited to a constant

weight at 550"C. The remaining solids represent the suspended solids while the weight

lost on ignition is the volatile solids. This is an approximation of the amount of organic

matter present in the solid fraction of the wastewater and activated sludge.

3.2.2.2 Temperature

Temperature has a direct effect on the metabolic rate of the microorganisms. Cell

growth and reproduction will increase with increasing temperatures until a limiting

temperature is reached. Generally. the growth rate of the microorganisms doubles for

every l0' C increase in temperature (Klopping, 1995). Once the limiting temperature is

reached, growth ceases and the microorganisms cannot survive. At the Pine Falls

wastewater treatment plant, the temperature of the effluent is cooled during the summer

months in an equalization basin prior to entry into the system. Temperature is measured

by on-line probes in the aeration basin, the outfall, and incoming effluent. High

temperature alarms are connected to these sites.

3.2.2.3 pH

The majority of bacteria survive in a neutral pH range of 6.0 to 8.0. If pH is

outside of this neutral range, it can reduce the ability of a treatment system to remove

organic wastes and may promote growth of less desirable bacteria. For example, a low

2T



pH will encourage the growth of filamentous bacteria, displacing floc-forming bacteria.

At the Pine Falls treatment facility, incoming wastewater undergoes neutralization prior

to entry to the primary clarifier, and is adjusted after it leaves the primary clarifier. pH is

measured by online meters thloughout the systern. Samples are collected to verify results

of the online meters twice daily.

3.2.2.4 Díssolved Oxygen (D.O.)

The amount of oxygen in a system will dictate the type of bacteria (aerobic,

anaerobic, facultative) present. In an aerobic system, sufficient aeration must be

provided in the aeration basin for the microbiology to metabolize BOD. An oxygen

residual of I to 2 mg/I- is typically recommended for the aeration basin to maintain BOD

removal and prevent the growth of filamentous bacteria. However, this is dependent on

the F/M ratio. If the F/IvI ratio is high, higher dissolved oxygen residuals may be

required. If the F/M ratio is low, the aeration basin may only require an oxygen residual

as low as 0.5 to 1.0 mg/L. D.O. is measured by on-line probes in the aeration basin and

selector. In addition, D.O. is measured twice daily using hand held meters to verify the

on-line rneters.

3.2.2.5 Nutrients (Nítrogen & Phosphorous)

Growth and reproduction of microorganisms require nutrients; primarily carbon,

nitrogen, and phosphorous. These nutrients must be available in the correct proportion.

The C:N:P ratio (mgll) for wastewater treatment is 100 BOD/5 N/ 1 P mg/L (Marshall,

22



1999). These nutrients may be provided in the BOD the microorganisms will rnetabolize;

however, the addition of nitrogen and phosphorous is often required. A nutrient

deficiency will encourage the growth of filamentous bacteria, and may contribute to the

production of a gelatinous material (polysaccharide), which will inhibit dewatering of

sludge and increases TSS in the final effluent (Mershall, 1999). High effluent nitrogen

concentrations (5 to 10 mglL) may cause denitrification (Jenkins, 1993), resulting in

nitrogen bubbles floating the flocs in the secondary clarifier and increasing TSS in the

final effluent. Balancing the nutrient ratio will help ensure optimal operation of the

treatment system. Grab samples are collected in the aeration basin and phosphorous,

nitrate and ammonia are measured four times daily using a photometer and a specific ion

meter.

3.2.2.6 Hydraulics (retention time)

Appropriate retention times must be established to ensure adequate treatment of

effluent. Retention times are calculated by dividing the tank volume by the flow

(Marshall, 1999). The retention times and tank volumes for basins at the Pine Falls

wastewater treatment facility are as follows:

Retention Times (based on desien flow of 25.000m3/day)

Primary Clarifier 5,550 m3 5.3 hrs

Equalization Pond 4,070 m3 3.9 hrs

Selector 1,700 m3 1.6 hrs

Aeration tank 23,380 m3 22.4hrs

23



Secondary Clarifier 9,300 m3 8.9 hrs

Water reduction programs increase the concentration of BOD coming into the

treatment faciiity. The increased concentration will result in an increased

food/microorganism ratio, which may have a negative impact on final effluent quality.

Conversely, high flows result in a low food/microorganism ratio and a declining

population of floc-forming bacteria. High flows also reduce retention times, therefore,

reducing treatment time. Flows are measured continuously at the Pine Falls facility using

a mag meter on the influent and Parshall flume on the effluent.

3.3 Correlation of Variables

3.3.1 Analysis of Global Data - Full Data Set (2002-2006)

3.3.1.1 Multiple Regressíon Analysis oÍ Globql Data

All growth parameters will be recorded and missing values extrapolated to

provide an average daily value for each parameter. The daily values will be used for all

regression analyses throughout the study. Growth parameters will be tested for normal

distribution (one to one linear function) using normal probability plots. Log functions

will be used for growth parameter displaying curvilinear plots for all regression analyses

throughout the study.

A multiple regression analysis will be conducted on the growth parameters and

toxicity data for the full data set to determine if there are any correlations between

variables over a five year period. Scatterplots of the toxicity data and growth parameters

24



will be visually reviewed to identify correlations or trends. Multiple regression

coefficients will be obtained using Pearson Product and reviewed to identify correlations

between parameters. The significance of the correlation coefficient (r) will be assessed

according to the following:

o r 0 to .20 no or negligible correlation

o r .20 to .40 low degree of correlation

o r .40 to .60 moderate degree of correlation

ø r .60 to .80 a m¿uked degree of correlation

e r .80 to 1.00 a high degree of correlation

(Franblau, 1958) For the purpose of this study only values of greater than .40 will be

considered.

3.3.2 Analysis of Data Surrounding Toxicity Event

3.3.2.1 Graphícal Representation of Data Surrounding Toxicity Event

Each growth parameter will be graphed against trout and daphnia toxicity for a period

of 4 weeks prior and one week after each toxicity episode. A visual examination will be

conducted to identify any correlation or trends during each toxicity event. In addition,

parameters outside of target ranges will be noted during periods of toxicity. The target

ranges for growth pressures at the Pine Falls facility are as follows:

o Food to Mass Ratio 0.1 to 0.3

o Temperature <35" C

" pH 6.5 ro 8.5

25



" Dissolved Oxygen

o Nitrogen

o Phosphorous

, Hydraulic Flow

1.0 to 2.0 mg/L

0.5 to 1.0 mg/L

2.5 to 5.0 mg/L

<30,000 -t/doy

The target ranges are based on the design of the facility, operating standards in

wastewater treatment and site specific operating conditions

3.3.2.2 Mukþle Regression Analysis of Data Surrounding Toxicity Event

Data will be extrapolated and transformed as described in Section 3.3.I.2. A

multiple regression analysis will be conducted on the growth parameters and toxicity data

surrounding each toxicity event to identify correlations between variables. Data will be

analyzed for a period of 4 weeks prior and one week after the toxicity event. Multiple

regression coefficients will be obtained using Pearson Product and interpreted according

to Section 3.3.I.2.

3.3.2.3 Records Review

A review of mill records, log books, and databases will be conducted to identify mill

or wastewater treatment operating issues during a toxicity episode. Information will be

reviewed for a period of 4 weeks prior and one week after the toxic event, to identify the

following:

t Spill information; including type of spill, quantity released, and source of spill.

o Mill departmental shut-down and maintenance completed; including, draining of

26



storage tanks.

o Records of wastewater treatment plant operators and technicians observations

during toxicity episodes; including visual assessments, olfactory indicators, and,

microscopic examinations.

Observations may indicate sources not reflected in the data, due to the time of sampling.

3.4 Limitatíons
The causes of toxicity on mill effluent is dependent on the type of mill process

(i.e. mechanical pulping, groundwood, kraft, chemical/mechanical) and the type of

secondary treatment (i.e. aerated lagoons, air-activated sludge, oxygen-activated sludge

or sequential batch reactors). Therefore, data collected during this study will only be

applicable to other sites depending on the mill process and type of treatment.

27



4.0 RESULTS

4.1 Mill Effluent Toxicity Episodes
Toxicity episodes experienced at the Pine Falls paper mill from January 2002 to

December 2006 were categorized by the species affected, the degree of mortality, and the

time of mortality, as described in Section 3.1. In addition, toxicity test observations;

including, species sensitivity, percent of mortality, immobility, abnormal swimming

behaviour, and other symptoms were noted. The results of this characterization are

summarized in Table I below.

28



Table 1: Milt Effluent Toxicity Episodes - January 2002 and December 2006.

Abnormal behaviour includes any swimming or morphological abnormalities.
Bolded text indicates compliance failures of greater than 50Vo mortality in 1007o concentration.